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Order Sets
COVID-19 Infusion Treatment & Manage User Versionsy &

w Infusion Orders

~ Infusion Scheduling Orders
O coVID-19 Treatment Infusion Therapy (South Tyler Hospital only)
Routine

O coVID-19 Treatment Infusion Therapy (Sulphur Springs only)
Routine

~ Nursing Interventions

[ verify informed consent prior to mixing the Bamlanivimab.
Routine, Once, First occurrence today at 1802
Before proceeding with infusion the fact sheet needs to be given to patient and consent needs to be signed and
submitted to scan into chart, Pre-op
Consent for: Bamlanivimab Infusion
Sign & Hold

Premedicate patient 30 minute prior to Bamlanivimab infusion
Routine, Once, First occurrence today at 1802
Pre-op, Sign & Hold

[ when administering Bamlanivimab use a PVC infusion set containing a 0.20/0.22 micron in-line PES filter
Routine, Once, First occurrence today at 1802
Pre-op, Sign & Hold

| once infusion is complete, flush the infusion line to ensure delivery of the required dose
Routine, Once, First occurrence today at 1802
Pre-op, Sign & Hold

Clinically monitor patients during administration and observe patients for at least 1 hour after infusion is complete

Routine, Until discontinued, starting today at 1802, Until Specified
Pre-op, Sign & Hold

Reduce infusion rate or stop infusion if patient exhibits signs of infusion reaction. If infusion is stopped, restart at v
initial rate when reaction resolves

Routine, Until discontinued, starting today at 1802, Until Specified

Pre-op, Sign & Hold
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¥ Medications

v Premedications

[ acetaminophen (TYLENOL) tablet 500 mg
500 mg, Oral, Once, today at 1900, For 1 dose, Pre-op
30 minutes prior o infusion
Sign & Hold

cetirizine (ZyrTEC) tablet 10 mg
10 mg, Oral, Once, today at 1900, For 1 dose, Pre-op

30 minutes prior to infusion. Hold if patient s already on daily antihistamine therzpy.
Sign & Hold

~ Infusion medication

[ bamlanivimab (LY-CoV555) 700 mg in sodium chioride 0.9 % 120 mL IVPB
700 mg, Intravenous, Administer over 60 Minutes, at 120 mL/hr, Once, today at 1900, For 1 dose
Run through polyvinylchloride (PVC) infusion set containing a 0.20/0.22 micron in-line polyethersulfone (PES) filter.
Prime the infusion set if pharmacy has not alreadly done this. Flush the infusion line to ensure delivery of the required
dose. = MONITOR PATIENT FOR AT LEAST 1 HOUR POST-INFUSION **
Pre-op, Indications: Coronavirus Infection, Sign & Hold

 Contingency medications - Adverse effect

EPINEPHTrine PF (ADRENALIN) injection 0.3 mg
0.3 mg, Intramuscular, Once s needed, Other, for hypersensitivity reaction,, Starting today at 1801, For 1 dose, Pre-
op
HIGH ALERT MEDICATION
Sign & Hold

| methylPREDNISolone sodium succinate (solu-MEDROL) injection 125 mg
125 mg, Intravenous, Once as needed, Other, for hypersensitivity reaction, Starting today at 1801, For 1 dose, Pre-op,
Sign & Hold

liphenhydrAMINE (BENADRYL) injection 25 mg
25 mg, Intravenous, Once as needed, Other, for hypersensitivity reaction,, Starting today at 1801, For 1 dose, Pre-op.
“FALL RISK**
Sign & Hold




